



TEST REPORT

NUMBER: SZHH00504935

APPLICANT: JOTUN COATINGS(ZHANG JIA GANG)CO., LTD.
NO.15 CHANG JIANG ROAD JIANGSU
YANGTZE RIVER INTERNATIONAL CHEMICAL
INDUSTRY PARK, ZHANG JIA GANG
FREE TRADE ZONE, JIANGSU

DATE: Jul 07, 2010

ATTN: ZHANG YAN

SAMPLE DESCRIPTION:

ONE (1) SUBMITTED SAMPLE SAID TO BE **WHITE INK.**

COLOUR : 白色.
SAMPLE END USES : 内墙涂料.
CATEGORY : 水性涂料(乳胶漆).
SUPPLIER : 佐敦涂料(张家港)有限公司.
COUNTRY OF ORIGIN : CHINA.
APPLICANT'S REF. : 佐敦净味健康底漆.

TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGE(S)

AUTHORIZED BY:
FOR INTERTEK TESTING SERVICES
SHENZHEN LTD.



BEN N.L. LIN
GENERAL MANAGER



TEST REPORT

NUMBER: SZHH00504935

TESTS CONDUCTED

1 NONYLPHENOL ETHOXYLATES (NPEO) AND OCTYLPHENOL ETHOXYLATES (OPEO) CONTENT

BY SOLVENT EXTRACTION AND FOLLOWED BY LIQUID CHROMATOGRAPHIC - MASS SPECTROMETRIC (LC-MS) ANALYSIS.

<u>COMPOUND</u>	<u>RESULT (ppm)</u>
NPEO	ND
OPEO	ND

REMARK : ppm = PARTS PER MILLION BASED ON DRY WEIGHT OF SAMPLE = mg/kg
ND = NOT DETECTED
DETECTED LIMIT = 10 ppm

DATE SAMPLE RECEIVED : JUL 02, 2010
TESTING PERIOD : JUL 02, 2010 TO JUL 05, 2010

END OF REPORT